é p A C ValcoMelton Gluing

SOLUTIONS and ClearVision
Packaging “dhesive Equigment (on:ultents & Solutions Pty Lid D a i Iy M a i n te n a n Ce

The following tasks must be carried out at the end of every shift

Gluing - must be done for both Operator Side & Drive Side gluing heads.

From inside the folding rails there is an AUTO/MANUAL Box ‘ >z S M
(Picture to right) for head cleaning, turn the switch to M you [ — [(VI
will see the Valves move from the parked position to the working | vaLcO MEeLTON

position as per the below picture.

When in this position using a damp cloth wipe the nozzles
clean, and remove any dried adhesive, when done press the
PURGE button and make sure all nozzles fire cleanly and
directly down, if not keep cleaning nozzles.

Coat the nozzles with Gardol release agent.

When finished make sure you switch the system

back to the A position, (Valves move to Parked position)

" N DEV-016 Gardol
Spray Release
Bottle Agent

Remove any dried adhesive around the glue head assembly
by spraying with Dev-016 adhesive cleaner, let soak and
wipe off the adhesive.



& pAC

ClearVision Daily Maintenance SOLUTIONS

Packaging Adhesive Equipment Conseltants & Solutions Pty Lid

GlueChek Cameras

Check & Clean the Glass on both the Operator Side
and Drive side GlueChek Cameras.




MY038 - Fluid Handling System w/ Non-Contact Glue Station Section 4 - Setup

CAUTION! The system must be set to ‘Manual’ mode when

3NCR Adjustment adjusting the Boardrunner.
(Reversible station)

A line on the mounting block notes the product height.
Since this unit can be reversed, the product height has
to be positioned correctly for top and bottom
application.

CENTER LINE

BAD

C (<]

1. Rotate the handles down.

Reversing the Manifold HANDLES

GUIDE ASSEMBLY VALVE ASSEMBLY

Valco Cincinnati, Inc. 4-15



Section 4 - Setup MY038 - Fluid Handling System w/ Non-Contact Glue Station

Reversing the Manifold - 2. Remove the Guide and Valve assemblies.
Continued

PRODUCT CENTER LINE

o

ay
©

o

3. Reverse and re-attach the Valve Assembly.

N

QBED]
VALEOMELTON

4-16 Valco Cincinnati, Inc.



MY038 - Fluid Handling System w/ Non-Contact Glue Station Section 4 - Setup

Reversing the Manifold - 4. Reattach the Guide Assembly.
Continued

5. Rotate the handles up.

e
[Ty

Valco Cincinnati, Inc. 417



Section 4 - Setup MYO038 - Fluid Handling System w/ Non-Contact Glue Station

1. Set the Guides as follows:
Adjusting the Manifold
(Guides) A Loosen the M8 screws shown below.

B. Raise or lower the guides and guide mounts to the
correct gap clearance. Adjust the gap to slightly
greater than the thickness of the thickest product.

{/i\) The box should run freely between
2 the guides, with neither bounce nor

drag.

LOOSEN M8 SCREWS TO
MOVE THE GUIDES AND H
GUIDE MOUNTS UP AND
DOWN

jp—r

e s S N
8 [ 8

=

Manifold Adjustment - Reversible Station-Guides

4-18 Valco Cincinnati, Inc.



MY038 - Fluid Handling System w/ Non-Contact Glue Station Section 4 - Setup

1. With the switch in Manual, set the Nozzles 3/16” (5mm) above the
Adjusting the Manifold lower edge of the Top Guide by adjusting the manifold as follows:

(Valves)
a. Loosen the screws shown below.

b. Raise or lower the valves in relation to the guides.

c. Retighten the screws

Screws

|

Guide Mounts:

]

o
o

’ NOLTINDITIA °

(G.U9]

Manifold Adjustment - Reversible Station-Valves

Valco Cincinnati, Inc. 4-19



Section 4 - Setup

MYO038 - Fluid Handling System w/ Non-Contact Glue Station

Tipsealer Adjustment /_\

3NC/3NCR Tipsealer

WARNING! Always set the Tipsealer Auto/Manual switch to “Manual”

Auto/Manual switch

before performing any station-based adjustments. If the
switch is set to auto, and the scanner were to be
triggered, the glue station would move to the gluing
position.

Jut

l«”:“'\ The 3NCR Entry Level station does not include a
\L/ Tipsealer.

©
TV

VALEO MELTON
wnvww.valcomelton.com

\1

Tipsealer Auto/Manual Switch on Manifold

When products stop feeding through the machine, the tipsealer manifold will
move the valve manifold from the gluing position to the tip-sealing position,
placing all three nozzle on the tip-sealing pad. The nozzles must be in contact
with the pad to prevent the adhesive from drying on the nozzle.

If the nozzles are not all contacting the Tipsealer pad, adjust as follows:

1.

Set the system to MANUAL.
Use a 6mm hex wrench to loosen the manifold mounting screws .

Adjust the manifold so the nozzles will be in contact with the
Tipsealer pad.

Retighten the manifold mountingscrews.

Reset the system to AUTO. When the valves move to the
Tipsealer pad, check to see if the nozzles are contacting the pad.

If the nozzles still do not contact the Tipsealer, repeat the above
steps until the position is correct.

4-22

Valco Cincinnati, Inc.



MY038 - Fluid Handling System w/ Non-Contact Glue Station Section 4 - Setup

3NC/3NCR Tipsealer - Continued 3NC Top View
A/ @.
(o] [+ o ﬁ
[+
3 £ Oo Tipsealer Pad

3NC Isometric View
(partly-exploded)

NOZZLES

. \ SEALER PAD

WHEN REMOVING AND REATTACHING VALVES
INSURE THAT ALL THREE NOZZLES ARE IN CONTACT
WITH THE SEALER PAD

Manifold
Mounting
Screws

Tipsealer (583xx292 is shown)

CAUTION! The Manifold must be aligned correctly.

AN

Valco Cincinnati, Inc. 4-23



MYO038 - Fluid Handling System w/ Non-Contact Glue Station Section 6 - Maintenance

Disassembly
524 Valve

1 Use a 15mm wrench to loosen the Nozzle Body Assembly from
Maintenance the Valve Body.

2. Remove the Nozzle Body Assembly (wW/Nozzle Seat), Plunger
Assembly and Spring from the Valve Body

Ci\) If the Nozzle Seat needs to be replaced, press it out
s from the lower end of the Nozzle Body. If a tool is

O-RING
required, take care not to damage the parts.

3. Remove the Spring from the large diameter end of the Plunger
Assembly.

VALVE BODY

4. Use a 16mm wrench to loosen the Back Stop into the Valve
Body.

5. Unscrew and remove the Back Stop from the Valve Body.

6. Slide the O’Ring off of the Back Stop.

Reassembly

PLUNGER \ 1. Before reassembling, make sure all parts are clean and free of
‘ burrs or other debris that can cause improper operation and
valve damage.

NOZZLE SEAT

2. Slide the O’Ring over the Back Stop.

3. Thread the Back Stop into the Valve Body.

NOZZLE BODY
A Use a 15mm wrench to tighten it completely.

/o If the Nozzle Seat has been removed from the Nozzle

(\1/) Body Assembly for replacement, insert the new
Nozzle Seat into the Nozzle Body Assembly, allowing
the Nozzle Seat insert to slide into the bottom of the
Nozzle Body, and then use the ball end of the Plunger
Assembly to gently press the Nozzle Seat into place.

4. Place the Spring over the large diameter end of the Plunger
Assembly.

5. Insert the Plunger Assembly and Spring into the Valve Body.

6. Place the Nozzle Body Assembly over the ball end of the Plunger
Assembly, and then thread it into the Valve Body.

A. Use a 15mm wrench to tighten it completely.

CAUTION! Do not attempt to remove the valves from the manifold.
Do not soak the valve in water; use a damp cloth only.

Valco Cincinnati, Inc. 6-3



Section 6 - Maintenance MY038 - Fluid Handling System w/ Non-Contact Glue Station

CAUTION! Never hose or steam-clean the unit. If the surrounding
Cleaning the Exterior area is cleaned in this manner, protect the unit by
of the Valve covering it with plastic or other waterproof material.

OTHERWISE, EQUIPMENT DAMAGE COULD OCCUR.

Before cleaning the valve with any type of liquid, remove
the solenoid. LIQUID CAN CAUSE DAMAGE TO THE
SOLENOID.

The exterior of the 524 valve needs to be kept clean. To clean the exterior of
the valve, follow these steps:

1. Disconnect valve from system.

2. Using a damp cloth, clean the exterior of the valve with a mild
soap-and-water solution.

64 Valco Cincinnati, Inc.



Section 8 - Part Number List MY038 - Fluid Handling System w/ Non-Contact Glue Station

Reversible Glue Station, 3-Valve w/Tipsealer;
Operator Side (583xx586)

=

_ JONEI
£ : - %\ o
ey =)
(a0 @) A
e =
ﬁ i - i
= N~
a o
[TIarpT—,
ACA © Q J
NI (]

8-34 Valco Cincinnati, Inc.



MYO038 - Fluid Handling System w/ Non-Contact Glue Station Section 8 - Part Number List

Reversible Glue Station, 3-Valve
w/Tipsealer; Operator Side
(583xx586) - Continued

@\

L)

()
©@© ORE
&
al
@\O - %@g\ae
i&@%‘@a
=
o ©
E B ed
Bl | Mﬂ]ﬁ
(®)

L75
ADJUST TOP
@ |.= 70 DIMENSION
k2 © @)
o
\ TIP SEALER ASSEMBLY

[ENERY
g - o ‘\ 20
g ,\. - \z f /@
T
= ® O H 5
d = —
g | o

Valco Cincinnati, Inc. 8-35



Section 8 - Part Number List MY038 - Fluid Handling System w/ Non-Contact Glue Station

Reversible Glue Station, 3-Valve Iltem | Description Part Number | Quantity
%ggﬂi@%’gr"_%’oeﬁ;‘fj;g'de 1 | BLOCK, MOUNTING; 3NCR OPERATOR SIDE 579XX746 1
10 | PLATE - VALVE MOUNTING 579XX681 1
11 | POST QUICK RELEASE 579XX744 6
12 | AIR CYLINDER ASSY 782XX556 1
13 | CONNECTOR 799XX582 2
14 | PLATE - MOUNTING, FLIPABLE TRI-VALVE BR 579XX682 1
15 | ASSY 3 524 VALVE MANIFOLD FOR 583XX296 1
16 | CYLINDER, AIR 782XX554 1
17 | CASE - TIP SEALER PAD, 3NCR 579XX699 1
18 | PAD - TIP SEALER, FLIPABLE TRI-VALVE BR 579XX698 1
20 | BOLT BANJO FITTING 799XX781 1
21 | SPACER - CYLINDER GUARD 579XX683 1
22 | GUARD - CYLINDER 579XX684 1
23 | PLATE - MOUNTING GUIDES, FLIPABLE 579XX677 1
24 | BLOCK - MOUNTING GUIDES 579XX678 2
25 | GUIDE - PRODUCT, TOP 579XX679 1
26 | GUIDE - PRODUCT, BOTTOM 579XX680 1
27 | GUARD - PRODUCT 579XX686 1
28 | BRACKET - SCANNER 579XX685 1
29 | SENSOR ASSY 280XX290 1
34 | WASHER 784XX097 6
35 | WASHER 784XX663 2
36 | SCREW 784XX398 2
37 | SCREW 798XX097 4
38 | SCREW 884XX270 2
39 | SCREW 784XX373 2
41 | SCREW 798XX146 2
42 | SCREW 784XX423 2
43 | SCREW 784XX186 4
45 | SCREW 884XX236 4
46 | SCREW 798XX099 6
47 | SCREW 784XX051 2
49 | SCREW 798XX069 2
50 | SPRING 783XX363 2
51 | LABEL, SMALL VALCO MELTON LOGO, 3-COLOR 795XX614 1
52 | LABEL, VALCOMELTON LOGO 3-COLOR ONWHITE |  794XX917 1
53 | LABEL; WARNING, RED LETTERING ON WHITE 781XX430 1
54 | LABEL 3NCR BOARDRUNNER 782XX549 1
55 | ELBOW 799XX817 1

8-36 Valco Cincinnati, Inc.



MYO038 - Fluid Handling System w/ Non-Contact Glue Station Section 8 - Part Number List

Reversible Glue Station, 3-Valve w/Tipsealer;
Drive Side (583xx591)

T
O
L

©_0

©? |

Valco Cincinnati, Inc. 8-37



Section 8 - Part Number List MY038 - Fluid Handling System w/ Non-Contact Glue Station

Reversible Glue Station,
3-Valve w/Tipsealer;
Drive Side (583xx591) -
Continued

=]
‘lih'llﬁ'a-ii'iﬁl ﬂi
8 @

&L

:
©
©

%) »
@)

12

i
£A]
bt
£ WM ;
! e —
°:':D:D:EH mwﬂﬂwmijnwmw» T

) \W
N .
L

Ry

o

F

8-38 Valco Cincinnati, Inc.




MYO038 - Fluid Handling System w/ Non-Contact Glue Station Section 8 - Part Number List

Reversible Glue Station, 3-Valve ltem | Description Part Number | Quantity

w/Tipsealer;

Drive Side (583xx591) - 1 | BLOCK, MOUNTING; 3NCR DRIVE SIDE 579XX747 1

Continued 10 | PLATE - VALVE MOUNTING 579XX681 1
11 POST QUICK RELEASE 579XX744 6
12 AIR CYLINDER ASSY 782XX555 1
13 CONNECTOR 799XX582 2
14 PLATE - MOUNTING, FLIPABLE TRI-VALVE BR 579XX682 1
15 ASSY 3 524 VALVE MANIFOLD FOR 583XX296 1
16 CYLINDER, AIR 782XX554 1
17 CASE - TIP SEALER PAD, 3NCR 579XX699 1
18 PAD - TIP SEALER, FLIPABLE TRI-VALVE BR 579XX698 1
20 BOLT BANJO FITTING 799XX781 1
21 SPACER - CYLINDER GUARD 579XX683 1
22 GUARD - CYLINDER 579XX684 1
23 PLATE - MOUNTING GUIDES, FLIPABLE 579XX677 1
24 BLOCK - MOUNTING GUIDES 579XX678 2
25 GUIDE - PRODUCT, TOP 579XX679 1
26 GUIDE - PRODUCT, BOTTOM 579XX680 1
27 GUARD - PRODUCT 579XX686 1
28 BRACKET - SCANNER 579XX685 1
29 SENSOR ASSY 280XX290 1
34 WASHER FLAT 784XX097 6
35 WASHER LOCK 784XX663 2
36 SCREW 784XX398 2
37 SCREW 798XX097 4
38 SCREW 884XX270 2
39 SCREW 784XX373 2
41 SCREW 798XX146 2
42 SCREW 784XX423 2
43 SCREW 784XX186 4
45 SCREW 884XX236 4
46 SCREW 798XX099 6
47 SCREW 784XX051 2
49 SCREW 798XX069 2
50 [ SPRING 783XX363 2
51 LABEL, SMALL VALCO MELTON LOGO, 3-COLOR 795XX614 1
52 LABEL, VALCOMELTON LOGO 3-COLOR ON WHITE 794XX917 1
53 LABEL; WARNING, RED LETTERING ON WHITE 781XX430 1
54 LABEL 3NCR BOARDRUNNER 782XX549 1
55 ELBOW 799XX817 1

Valco Cincinnati, Inc. 8-39



ITEM. PART NUMBER Qry DESCRIPTION

1 579XX746 1 MOUNTING BLOCK; 3NCR; OPERATOR SIDE

10 579XX681 1 PLATE - MOUNTING

11 579XX744 6 |QUICK RELEASE POST

12 782XX556 1 IAIR CYLINDER ASSY

13 799XX582 2 |FITIING; 8mm TUBE X 1/8 NPT

4 579XX682 1 MOUNTING PLATE - VALVE

15 583XX296 1 VALVE CARTRIDGE

16 782XX696 1 /AIR CYLINDER ASSY; OPERATOR SIDE A

17 579XX699 1 ICASE - TIP SEALER PAD

18 579XX698 1 PAD

20 799XX781 1 BANJO FITTING; M5 X 8mm

21 579XX683 1 ISPACER - COVER

22 579XX684 1 ICOVER, CYLINDER

23 579XX677 1 PLATE - MOUNTING

24 579XX854 2 IGUIDE MOUNT A

25 579XX855 2 PRODUCT GUIDE A

27 579XX686 1 I(GUARD, PRODUCT

28 579XX685 1 BRACKET - SCANNER

29 280XX290 1 IWENGLER SCANNER ASSY

34 784XX097 6 |WASHER M8 NARROW S§

35 784XX663 2 IWASHER SPLIT LOCK M8 SS

36 784XX398 2 [SHCS M8 X 25 §§

37 798XX097 4 SHCS M5 X 10S.S.

38 884XX270 2 [SHCS M8 X 16 S§

39 784XX373 2 |[FHMSM5X16BO

41 798XX146 2 [SHCS M5 X 30 S

42 784XX423 2 ISHCS M4 X 10 SS

43 784XX186 4 ISHCS M8 X 30 SS

46 798XX099 6 ISHCS M3 X 16 8§

47 784XX051 2 |SHCS M4 X 12SS

49 798XX069 2 ISHCS M6 X 1288

51 795XX614 1 LABEL

52 794XX917 1 LABEL, VALCO MELTON LOGO

53 781XX430 1 WARNING LABEL &

54 782XX549 1 LABEL "3NCR"

55 799XX817 1 ELBOW 8mm POST X 8mm PUSH

57 784XX091 2 ISHCS M6 X 16 5§ &

58 798XX753 6 PLAIN WASHER M3 A
A

A
USE HIGH STRENGTH LOCTITE

QJZL

ON POSTS (ITEM #11)

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #49)

P

USE MEDIUM STRENGTH LOCTITE
ON SCREWS {ITEM #57)

@]

©124@)

53

USE MEDIUM STRENGTH LOCTITE (37'
ON SCREWS (ITEM #37)

T

NOLTINODTYA

XA ||

@]

A

USE HIGH STRENGTH LOCTITE
11) ONPOSTS (ITEM #11)

—®

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #42)

O/@

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #41)

g

I USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #39)

TIP SEALER ASSEMBLY

bE

¥ 35w ] USED ON: -

REV CONT/A\ JEies ™
5

A +T| MIL_SEE PARTS LIST ONCINRATI
FINISH: - sPeCiHED excerr AsnorED. me

A i SUESIT | TOueRANCE e _ ASSEMBLY - FLIPABLE BOARDRUNNER

f) REV.: /AN fiontsss ouisswr | FESAESRIRPS | R e TRI-VALVE W/ TIP SEALER

& N PR i INCHES MILLIMETERS OPERATOR SIDE 5

RENOVED TES o

O\ Sisernran % o0 -0z 15JANT4 |
O\ gt 52" B oo " 1=2 | 583XX586-01
AN S s’ S roos o |71 T2 [T smiews E [ ”




TEM | PARTNUMBER | QY DESCRIPTION
] 579XX746 | [MOUNTING BLOCK; 3NCR; OPERATOR SIDE
10 579XX681 I |PLATE- MOUNTING
n 579XX744 6 |QUICK RELEASE POST
12 782XX556 1 |AR CYLINDER ASSY ROTATE HANDLES DOWN STOPPING ON THE FLATS TO LOCK IN DOWN POSITION.
™ e PR e ————— INSERT POSTS ON THE BACK OF SECTION ASSEMBLIES INTO HOLES OF THE MOUNTING SLOCK ASSEMSLY.
” 579682 T IVOUNTING PLATE -VALVE SECTION ASSEMBLIES SHOULD BE LOCKED INTO PLACE AND SOLID.
15 583XX296 | |VALVE CARTRIDGE
16 782XX696 1 |AIR CYLINDER ASSY: OPERATOR SIDE A
17 579XX699 | |CASE-TIP SEALER PAD ﬁ
B 579XX698 1 pap
20 799XX781 1| [BANJO FITTING; M5 X 8mm USE MEDIUM STRENGTH LOCTITE L1 &=
21 579XX683 1 [spacer-cover ON SCREWS (ITEM #47)
2 579XX684 1 |cOVER, CYLINDER
23 579XX677 1 |PLATE- MOUNTING
24 579XX854 2 |GUIDE MOUNT A
25 579XX855 2 |PRODUCT GUIDE A
27 579XX686 1 |GUARD, PRODUCT
28 579XX685 1 [BRACKET - SCANNER
2 280XX290 1 |WENGLER SCANNER ASSY
34 784XX097 6 |WASHER M8 NARROW S§
35 784XX663 2 |WASHER SPLT LOCK M8 S
% 7B4XX398 2 [SHCS MB X255 (29) IQRQUE SCREVS ITEM #46) INTO
37 798XX097 4 [sHCSMS X 1055, SCANNER [ITEM #29) TO 5 IN-LBS
38 884XX270 2 [SHCSMBX 1655
39 784XX373 2 [FHMSM5X165S
4 798XX146 2 [SHCS M5 X 3055
2 784xx423 2 [sHCS M4X 105§
3 784XX186 4 [SHCS M8 X 305s
8 798XX099 6 [sHCS M3 X 1658
7 784XX051 2 [SHCSM4X 1255
» 798%XX069 2 [SHCSMéX 1255
51 795%x614 1 |oaBEL
52 794917 1 |LABEL, VALCO MELTON LOGO
53 781%X430 1 [WARNING LABEL
54 782XX549 1 |LABEL'3NCR"
55 799%x817 1 |ELBOW 8mm POST X 8mm PUSH
57 784XX091 2 [SHCSMéX 1655
58 798XX753 6 [PLAIN WASHER M3 A
A

NOLTIWOTTA

[CAZCAD

N (¢} L L °

USED ON: - THRS NGTH DIMENSIONS|
MIL_SEE PARTS LIST udatnst | CINCINNATI
FINISH: - o excerr AsnorED. me

ALL— _TOLERANCES oo _ ASSEMBLY - FLIPABLE BOARDRUNNER
AN w7 o] TRIVALVE W/ TIP SEALER

NS MILUMETERS | OPERATOR SIDE 5|
L wow | B w06 | 15JAN14 ““"" -
o0 T woe [EE = 1o | 583XX586-02
" PDM B e [ won |02 0 2 [T swiaws [t




APPLY LOCTITE PRIMER 7649
& LOCITITE 680 TO BUSHING
THEN PRESS INTO BLOCK

MEDIUM STRENGTH LOCTITE

ITEM PART NUMBER QrY. DESCRIPTION
HANDLES SHOULD REST ON FLATS 1 579XX692 ] CLAMP BLOCK
AND STAY IN DOWN POSITION
2 789XX115 2 BUSHING, .75 ID.
3 789XX116 2 BUSHING
4 789XX117 2 DRILL BUSHING
5 579XX687 2 WEDGE ROD
WEDGE CAN BE
SEEN IN HOLE\ o © 6 579XX745 2 CAM HANDLE
J d 7 91XX729 2 LEVIS PIN
CEC) R o cuevs
@ BE SEEN IN HOLE @ 8 783XX362 2 COMPRESSION SPRING
5 5 9 579XX688 2 BUSHING - WEDGE BAR
10 884XX393 2 SHOULDER BOLT; 6mm X 30mm
o o 11 579XX689 2 WEDGE - SLIDE
@ @ 12 783XX361 2 [SPRING
00 o0
L o | L © |
HANDLES UP HANDLES DOWN
(LOCK POSITION) (UNLOCK POSITION)

APPLY LOCTITE PRIMER 7649
& LOCTITE 680 TO BUSHING
THEN PRESS INTO BLOCK

O

@
©

ASSEMBLY SHOULD MOVE SMOOTHLY

ROTATE CAM HANDLE DOWN UNTIL IT REACHES THE FLAT.

HANDLE SHOULD STAY IN THE DOWN POSITION, THE LOCKING WEDGE SHOULD BE RAISED ABOVE THE THRU HOLE.

ROTATE THE CAM HANDLE BACK TO THE UP POSITION, THE LOCKING WEDGE SHOULD MOVE BACK DOWN INTO THE THRU HOLE.

USED ON: - PECPERTY CONTANNG FROPRETARY NFORMATON
REAR MAEHAIE = A S G 6
MIL: SEE P/L AT I N e NN
OREWBESFeCRED > | TOLERANCES
FINISH: - EXCEPT AS NOTED m
: - et i ASSEMBLY - MOUNTING BLOCK
LA ' Ty [sRr O i | 3NCR DRIVE SIDE
A . - SPECIFIED (015 MAX) INCHES MILLIMETERS - ’g
A S ST T e B wrore |7 18DECIS [P
N TR SMT SN oo | o TN 12 S79XX747-01
A s ST T N KL B T r0s [T




ITEM | PARTNUMBER | QTY. DESCRIPTION
1 579XX747 1 [MOUNTING BLOCK; 3NCR; DRIVE SIDE
10 579XX681 1 |PLATE - MOUNTING
il 579XX744 6 |QUICK RELEASE POST
12 782XX555 1 |AIR CYLINDER ASSY - DRIVE SIDE
13 799XX582 2 |FITTING; 8mm TUBE X 1/8 NPT
14 579XX682 1 [MOUNTING PLATE - VALVE
15 583XX296 1 |VALVE CARTRIDGE
16 782XX697 1 |AIR CYLINDER ASSY; DRIVE SIDE
17 579XX699 1 |CASE - TIP SEALER PAD
18 579XX698 1 |PAD
20 799XX781 1 [BANJO FITTING, M5 X 8mm
21 579XX683 1 |SPACER - COVER
22 579XX684 1 |COVER, CYLINDER
23 579XX677 1 |PLATE - MOUNTING
24 579XX678 2 |GUIDE MOUNT
25 579XX679 1 |GUIDE, TOP
26 579XX680 1 |GUIDE, BOTTOM
27 579XX686 1 |GUARD, PRODUCT
28 579XX685 1 [BRACKET - SCANNER
29 280XX290 1 |WENGLER SCANNER ASSY
34 784XX097 6 |M8 WASHER
35 784XX663 2 |WASHER SPLIT LOCK M8 $§
36 784XX398 2 [SHCS M8 X 25SS
37 798XX097 4 [SHCSMS5X10S.S.
38 884XX270 2 [SHCSMB8X 16SS
39 784XX373 2 |FHMS M5 X 16 BO
41 798XX146 2 [SHCS M5 X 30 5§
42 784XX423 2 [SHCSM4X10SS
43 784XX186 4 [SHCS M8 X 30 SS
45 884XX236 4 |FHSS M8 X 16SS
46 798XX099 6 [SHCSM3 X 16SS
47 784XX051 2 [SHCS M4 X 1258
49 798XX069 2 [SHCS Mé X 1285
50 - -
51 795XX614 1 |LABEL
52 794XX917 1 |LABEL, VALCO MELTON LOGO
53 781XX430 1 |WARNING LABEL
54 782XX549 1 |LABEL"3NCR"
55 799XX817 1 [ELBOW 8mm POST X 8mm PUSH
A

USE HIGH STRENGTH LOCTITE
ON POST (ITEM #11)

it

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #45)

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #45)

Foeh

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #49)

36) (35 34

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #37)

37

o

)
oo

%

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #42)

Jd d

©

| | e

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #41)

wi

:

E MEDIUM STRENGTH LOCTITE
' ON SCREWS (ITEM #39)

P £

USE HIGH STRENGTH LOCTITE
ON POSTS (ITEM #11)

T 1.0Rer
©
©
REV CONT /N 1B ewss T USED ON: -
N T MIL_SEE PARTS LIST CINCINNATI
FINISH: - SPECIRED EXCEPT AS NOTED. e
— — _ | Jomes mmeem ASSEMBLY - FLIPABLE BOARDRUNNER
REV.: /A\ fionsss ouissr | FESESBERT N e TRI-VALVE W/ TIP SEALER
N IoEciEs | 0 INCHES MILLIMETERS DRIVE SIDE 5
oo Fe—— on [T 15IANIE [
bR sTor T o o | 12 583XX591-01
A A\ Sl ten  Hasehia | © POM S o o |71 72 e e [




ITEM PART NUMBER QrY. DESCRIPTION
1 579XX747 1 |MOUNTING BLOCK; 3NCR; DRIVE SIDE
10 579XX681 1 |PLATE - MOUNTING
11 579XX744 6 |QUICK RELEASE POST
12 782XX555 1 |AIR CYLINDER ASSY - DRIVE SIDE
13 799XX582 2 |FITTING; 8mm TUBE X 1/8 NPT
14 579XX682 1 |MOUNTING PLATE - VALVE
15 583XX296 1 |VALVE CARTRIDGE
16 782XX697 1 |AIR CYLINDER ASSY; DRIVE SIDE
17 579XX699 1 |CASE-TIP SEALER PAD
18 579XX698 1 |pAD
20 799XX781 1 [BANJOFITTING; M5 X 8mm
21 579XX683 1 |SPACER - COVER
22 579XX684 1 |COVER, CYLINDER
23 579XX677 1 |PLATE - MOUNTING
24 579XX678 2 |GUIDE MOUNT
25 579XX679 1 |GUIDE, TOP
26 579XX680 1 |GUIDE PRODUCT BOTTOM
27 579XX686 1 |GUARD, PRODUCT
28 579XX685 1 [BRACKET - SCANNER
29 280XX290 1 |WENGLER SCANNER ASSY
34 784XX097 6 |M8WASHER
35 784XX663 2 |WASHER SPLIT LOCK M8 $S
36 784XX398 2 ISHCS M8 X 25 SS
37 798XX097 4 ISHCS M5 X 10S.S
38 884XX270 2 ISHCS M8 X 16 SS
39 784XX373 2 |FHMS M5X 16 BO
41 798XX146 2 |SHCS M5 X 3058
42 784XX423 2 ISHCS M4 X 10 §S
43 784XX186 4 ISHCS M8 X 30 S8
45 884XX236 4 FHSS M8 X 16 SS
46 798XX099 6 ISHCS M3 X 16 S
47 784XX051 2 |SHCS M4 X 1258
49 798XX069 2 ISHCS Mé X 12 8§
50 - -
51 795XX614 1 |LABEL
52 794XX917 1 |LABEL, VALCO MELTON LOGO
53 781XX430 1 |WARNING LABEL
54 782XX549 1 |LABEL"3NCR"
55 799XX817 1 [ELBOW 8mm POST X 8mm PUSH

ROTATE HANDLES DOWN STOPPING ON THE FLATS TO LOCK IN DOWN POSITION
INSERT POSTS ON THE BACK SECTION ASSEMBLIES

INTO THE HOLES OF THE MOUNTING

BLOCK ASSEMBLY.
I

ROTATE THE HANDLES BACK INTO THE UPRIGHT POSITION.
SECTION ASSEMBLIES SHOULD BE LOCKED INTO PLACE AND BE SOLID

USE MEDIUM STRENGTH LOCTITE
ON SCREWS (ITEM #47)

(] (]
5
Q)
©
e} e}
Ie) NOQIISIWaDIvA
(D)
Q /
USED ON: - THRS NGTH DIMENSIONS|
MIL: SEE PARTS LIST et | oNOINNATI
FNSH: _TOLERANCES oo . ASSEMBLY - FLIPABLE BOARDRUNNER
REV. R e | TRIVALVE W/ TIP SEALER
NCHES WILLVETERS | DRIVE SIDE 5|
T oo [R on [P 15JANTA [P
= PO T oo B =2 | 583XX591-02
" PDM R L R N T T 2 il




NOTE: SEE EAS0073 FOR ASSEMBLY PROCEDURE

o o

ITEM PART NUMBER DESCRIPTION QrY.
1 790XX212 BEARING RAIL ASSY 2
2 746XX220 ROD SEAL 1
3 884Xx281 RETAINING RING 2
4 746Xx221 U-CUP SEAL 2
5 782XX552 PISTON HEAD 1
6 782XX360 CYLINDER END; TOP 1
7 782XX358 CYLINDER END; BOTTOM 1
8 784XX546 SHCS M3 X 14 8
9 [884XX400 SHOULDER SCREW M4 X 5MM X 4MM LG 1
10 784XX112 SHCS M3 X 858 10
il 782XX551 BASE - AIR CYLINDER 1
12 782XX550 CYLINDER BODY 1
13 745XX124 O-RING 2
14 782XX553 ROD GUARD 1
15 798Xx234 FHSS M4 X 8 SS 3
16 884XX399 WAVE WASHER M5 2

©0o
©0O

’—>)>

©0O

L

oo | =
%
\
)

MTL: SEE PARTS LIST

CINCNNATI

&

FINISH: -

RANCES excerr s oo

TPOATED B
REV.: /AN ADDED tew 16

A=Y

INCHES

MILLIMETERS

" AIR CYLINDER ASSEMBLY

W/ LINEAR BEARING
DRIVE SIDE; 2.25 STROKE

0%

SMT6356

782XX555-01




©©
©0O

e e ©0O
[ONE) — (G (O

Lo
< <)
O

NOTE: SEE EAS0073 FOR ASSEMBLY PROCEDURE

7,
2R

TEM PART NUMBER DESCRIPTION Qv
790XX212 BEARING ASSY 90mm LG 2
2 746XX220 ROD SEAL 1
3 B84XX281 RETAINING RING 2
4 Jraexxa2l U-CUP SEAL 2 SECTION AA
5 782XX552 PISTON HEAD [ SCALE2:1
6 |rsoxxaso CYLINDER END; TOP i
7 |rsoxxass CYLINDER END: BOTTOM 1
8 |78axxsas SHCS M3 X 145 8
9 |ssaxxaco SHOULDER SCREW M4 X 5MM X 4MM LG i A
10 [reaxxinz SHCS M3 X 855 10 USED ON: -
1 |reaxxssi BASE - AIR CYLINDER ] WL SEE PARTS LIST CNENNATI ‘ @ =7
12 |782xX550 CYLINDER BODY 1 :S‘SH'A' TO‘“’g“ . ' ‘CJR&JELTRDgsA/;S@EGMBLY
13 pasxxiad ORING 2 NS VLT OAERATOR S 533 STROKE 5
14 |7saxxsss ROD GUARD ] — SNV [
15 [798xx310 FHMS M4 X 855 3 A o =10 | 782XX556-01
16 |Baaxxass WAVE WASHER M5 2 A 7 7 PDM I =




Section 8 - Part Number List MY038 - Fluid Handling System w/ Non-Contact Glue Station

Valve
Manifold
Assembly w/3,
524 EZT
Valves
(583xx296)

18

o @ ||IILE o

'l‘\[i’

° @ (9

VALVE  VALVE  VALVE
#1 #2 #3

VIEW SHOWN WITHOUT BACK COVER

8-40 Valco Cincinnati, Inc.



MYO038 - Fluid Handling System w/ Non-Contact Glue Station

Section 8 - Part Number List

Valve Manifold Assembly UNIT DESCRIPTION PART # QTY

w/3, 524 EZT Valves (583xx296)

- Continued 1 MANIFOLD, GLUE, 3 534 VALVE 583XX298 1
2 SET SCREW M5 X 8 SS 884XX235 1
3 KEY STOCK SQUARE 5MM X 20MM LG 763XX328 3
4 ASSEMBLY 524EZT MANIFOLD MOUNT 707XX625 3
5 SHCS M4 X 14 SS. 884XX100 6
6 ASSEMBLY PURGE CONNECTOR BLOCK 583XX300 1
7 GASKET, PURGE BLOCK 583XX301 1
8 SHCS M4 X 20MM LG S.S. 784XX910 2
9 LOCK WASHER M3 784XX315 1
10 WIRE TERMINAL; RING 213909 075XX060 1
11 BHCS M3 X 6 SS 784XX541 1
12 SPARE WIRE CAP; 16-14AWG 075XX311 8
13 PLATE BACK 583XX297 1
14 SHCS M5 X 12 SS 784XX125 4
15 CONNECTOR 3/8 JIC X 1/4 NPT SS 792XX081 1

Valco Cincinnati, Inc. 8-41



ITEM | PART NO. | QTY DESCRIPTION

1 583XX298 1 MANIFOLD; THREE VALVE

2 B884XX235 1 SET SCREW; M5 X 8mm LG. S.S.

3 7B83XX328 3 | KEY SQUARE 5mm X 20mm LG. 0
4 7Q7XX625 3 | 524 VALVE; MANIFOLD MOUNT

5 | 884XX100 6 | SHCS; M4 X 14mm LG. S.S. )
6 583XX300 1 SWITCH ASSEMBLY

7 583XX301 1 GASKET

8 784XX910 2 |SHCS; M4 X 20mm LG. S.S.

9 784XX315 1 LOCK WASHER; M3

10 | 075XX060 1 RING TERMINAL

11 784XX541 1 BHCS; M3 X Bmm LG. S.S.

12 | 075XX311 8 | WIRE CAP

13 | 583XX287 1 BACK PLATE

14 | 784XX125 4 |SHCS; M5 X 12mm LG. S.S.

15 | 792XX081 1 FITTING; 1/4 NPT X 3/8 JIC

APPLY LOCTITE 7649 ACTIVATOR TO SCREW [2] AND ALLOW TO DRY.
APPLY LOCTITE 271 TO SCREW AND THREAD INTO HOLE UNTIL

END OF SCREW IS FLUSH WITH THE MANIFOLD.

SCREW MUST HAVE A WATERTIGHT SEAL.

=
APPLY GASKET [7]
TO BOTTOM OF

SWITH BLOCK [6]

©
©
©
©

==

WIRING DIAGRAM

M16 CONNECTOR

F*(*‘\
Al ! BROWN
N | VALVE #1
b, BLUE
I |
[ WHITE
} } VALVE $2
Do VIOLET
| ;
R YELLOW
| | VALVE #3
GRAY
| 3 | cAp
| ! PINK '
‘ ‘ NOT USED
| s RED icaP
[ BLACK ©
! ! BUTTON
o ORANGE
! r | AN ‘
I I
GREEN
e @ GROUND

WIRING INSTRUCTIONS:

1) MOUNT VALVES [4] TO MANIFOLD [1] WITH LEAD WIRES THROUGH HOLES IN MANIFOLD.
CUT & STRIP VALVE WIRES TO SUIT.

2) MOUNT SWITCH ASSEMBLY [6] WITH GASKET [7] TO THE TOP OF MANIFOLD [1].
CUT & STRIP WIRES TO SUIT. ATTACH WIRES AS SHOWN ABOVE AND SOLDER.
COVER SOLDER CONNECTIONS WITH WIRE CAPS AND CRIMP.

3) CRIMP GREEN WIRE & TAN WIRE INTO RING TERMINAL [10]
ATTACH TO MANIFOD AS SHOWN.

4) CRIMP A WIRE CAP [12] ONTO EACH UNUSED WIRE (RED & PINK).

SEAL THREAD WITH
TEFLON TAPE

VALVE  VALVE  VALVE
#1 #2 #3

VIEW SHOWN WITHOUT BACK COVER

A TEST ASSEMBLY USING ETS366

N USED ON: — Tecs 2 dunsos e )
WL SEE P/L R ;{\,A@E—,;%% e TR, @{P
PINSH = o e | TOLERANCES - o o ™ ASSEMBLY — VALVE MANIFOLD
REV.: /AMOD 515 05T Pol | C o oy |em 12 [* s ipos|  THREE 524 VALVES
B\ Jomxxoso 1 ovis pou e o w0 INCHES MILLIMETERS BOARDRUNNER
OO [ S\ T |G = o | T = | 3DECOS | e
NI TP Sy | sow | es [ 1o | D83XX296-01
AN R SMT e oo [Gm xan [0 g T [T B[




QeL!

TRI-VALVE, NON-CONTACT
BOARDRUNNER™ GLUE STATION

Components Tri-Valve Non-Contact BoardRunner® - 524 Glue Valve - 707xx625

ITEM PN DESCRIPTION
1 707XX626 ASSEMBLY COIL 524 VALVE
2 745XX340 O-RING
3 707XX609 PLUG, STOP
4 783XX042 SPRING
5 707XX529 PLUNGER ASSEMBLY
6 707XX524 NOZZLE SEAT
7 707XX518 NOZZLE BODY
8 745XX026 O-RING
9 782XX211 LABEL, CE LOGO

Nozzle seat options, low restriction

707xx521 Nozzle seat, 0.25 mm
707xx522 Nozzle seat, 0.30 mm
707xx523 Nozzle seat, 0.35 mm
707xx524 Nozzle seat, 0.40 mm
707xx525 Nozzle seat, 0.50 mm
707xx526 Nozzle seat, 0.60 mm
707xx527 Nozzle seat, 0.70 mm
707xx528 Nozzle seat, 0.80 mm

© Valco Melton « 411 Circle Freeway Drive « Cincinnati « Ohio « 45246 « USA
Tel: 513.874.6550 « Fax: 513.874.3612 « info@valcomelton.com « www.valcomelton.com 77



